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Company Name : Constrade Construction (ampany 3

Project t Fleetrle Fxpress Traln, from Al Aln Sokhna to Marsa Mlll'l‘

Type of sample  : Sub-Rallav \
Location IST(4704720) b
Delivery Date £ 1847202
Reporting Date  : 221472020 ‘\
Reporting No. 146

Sample No, HLH

Dear Gentleman,
Atlached here with the Sub-Ballast delivered on 15/4/2023

\ Is

Sweve analysis according to ASTM D422,
Matcnal finer than sieve No. 200 according ASTM D-1140.

Liqud limits and plasticity index of soil according 10 ASTM D-4318.
Procior test according to ASTM D-1557.

Specific Gravity & Absorption according to ASTM C-127 & D 6473.
CBR according 10 ASTM D-1883

Los Anglos according to ASTM C-131.

= 2w ke e b =

Noie: The sample was brought by the client to our laboratory and the laboratory ts pol
responsible for the way it is talen
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Company Name 2 Constrade Construction (' ompany

J Project t Electric Express Traln, from Al Aln Sokhna to Marss Mllnh\
Tape of sample  : Sub-Rallan
Locatlon IST(4704730)
Delivery Date 1 1842010
Reporting Date  : 22ur2028
Reporting No. 148
Sample No. 102 :
Results of sieve nnalysis according to ASTM D422,
Job apecifiastion limiie
Sheve Sy
— (ASTM D411y
(mm) » Ty Tias,
K 100 100 100
@ 100 100 100
In 916 90 100
3 04 55 1]
19 0.8 40 75
[FX) (K] - -
94 221 2% 50
IRE 0.9 5 35
300 201 9 25
o428 148 ) 16
007s 5.2 0 7

e — e S

i

Jdir st o r
YPwrAr . i) f::,w

www.cel-egypl.owd
CamScaniml 4 ) pd i pasad

CamScanner 2 Wiz i guaall
CamScanner -+ Wsd d> guuaall
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company Name 1 Consirnde Construction { nmpany

Preject t Fleetrle Exprew Traln, from Al Aln Sokhna to Marss
{ Type of sample 1 Sub-Hallast
Location ST 7 ;
Delivery Date 1 184200 A
Reporting Date  : 2042023
Imh oAb 'l._
Sample No, 10
Materials finer than 75 yum (n0.200) sieve
by washing ASTM D-1140.
Test Results
(%)
Percentage of material finer than 52
Sieve Size 7S pM  (No.200)
St B AT
el . i
WAL o IVPIITY 5 o Jpd0
Carniaivat o g o gost

CamScanner 4 LWizd s saaall
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Company Name : Constrade Construction ¢ ampany

Project ¢ Electrie Express Tealn, from Al Aln Sokhna (o Marss ﬂl""‘._
' Tapeof sample  : Sub-Rallant
Location (ST 700)

Delivery Date ;18412022

Reporting Date  : 2241202

Reporting No. 146 |
SampleNo.  :0) \

Results of liguid limit snd plasticity index
ol solls according to ASTM D-4318

Test Results
(%)
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP

Janan ar
lllliﬂ‘::lﬂh- T
Tol& Faa 1 J736TLY . J1000Y) Trr«Ar . rrmvri lmow
wwwarkegyplova
ComScannar 4 U pe io posed
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CEL____

. oy ¥ e

(‘mp..}- Name  Constrade Construction Company

Type of sample 1 Sub-lallan

PV s B 8 e b b
[ S W TN W TR, T "

Project : Electrie Bapress Traln, from Al Aln Sokhns to Marsa M-nx

Location IST(4704700)
Delivers Date t 182472023
Reporting Date @ 22472023
Reporting No. 146

\\
Sample No, L} ) \
|
\
Molsture = Demsity relation of soll \
JTest result (Modificd prector test)
ASTM D-1557
n
- 12
‘ 218
s
y -
q.". 0% ’a
E p Py
19 -
) . s . ? ' L]
—aled (onled %
*  Mas dry deanlty (gm/em?) 1120
o Optimum meisture content % 163
iy § ot oY e e
Signature * _\_....
B ol B
4
512 Maded 12 Aldad Srwet Jdir o ar
Jamalek. Cabra ial . “'
Tolk Faa 1 ITIETIN - TTMOMM) TYPAFAAR « IVTIVIFL o 00« 00
www.orkogypd on
Camicmin ¢ 'vps an g
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Company Name : Constrade Construction Company

7 ) CEL

\

Project ¢ Electrie Express Train, from Al Aln Sokhna to Marsa Matroul \\
Typeof sample  ; Sub-Rallast \
Location (ST(4704730)

Delivers Date 1 152472023
Reporting Date  : 22/4/202)
Reporting No, 1 46
Sample No. 102

Results of Specific Gravity and Absorption
7 & 0 6473

Test Results
Bulk Specific Gravity (0D) .51
Bulk Specific Gravity (SSO) .61
Apparent Specific Gravity. .13
Absorption % 30

Note

.'ummcrumonmoq.
o (SSD) Refer 10 Saturated Surface Dry.

VA Fou 1 ZTMTZN - STMGNY IYTIFAr « TYTWNITD 4 Ll o bl
LAA R IR ST wowm

[ e

13 Mol 1 Aldhed St S 3 r
h ol U 1

i
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- Cwmpany Name 3 Constrade Construction Company :
Project * Electrie Express Tealn, from Al Aln Sokhna 1o Marss Mat
Typeofsample  : Sub-Ballast \
Location ST0400) \
Delivery Date  ; 18472000 \\
Reporting Date  : 22:201)
Reporting No. 1 46
Sample No. 102 -
alifo )
ASTM D IRRY
penetration stress on piston (Mpa)

proven Inch

364 0.025 4.19

1.27 0.050 4.7

1.91 0.075 3.26

354 0.100 5.78

318 0.125 0.29

381 0.150 6.85

145 0.175 7140

5.08 0.200 1.96

- 5.71 0.225 8.52
6.35 0.250 9.08
CBR Result Stress (Mpa) COR %
ALLE lnch (184 mm) i S — Ll
peeriraties 690 imn

NELTICTATINY |
JA - b3
WEAEAT & IVPIYIFL | 80 » A0

www .cel-og) plcom
Canidamvat i \ype doponet

CamScanner < Lizd dsgoaall
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¢ Constrade Construction Compan) L

¢ Electric Express Train, from Al Aln Sokhas to Marsa Matrooh

¢ Sub-Rallant \
ST \
Defivery Date 1 184200 )
Reparting Date 3 22472023

Reporting No. 1 da

Sample No, 102

Load Penetration Curve of CAR Test

1D-1

mm;:um Jr L i
Vbt Fua § JTITIN - J02G0m) BTAPAL . IV Pﬂ:'ﬁ
w ww orbagy e S
[ T L —
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" Company Name : Constrade Construction Company

Project t Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Prepared Subgrade
Location : St (4714000)

Delivery Date  : 15032023
Reporting Date  : 21/03/2023

Reporting No. :37
Sample No. 102

Dear Gentleman,
Attached here with the Prepared Subgrade delivered on 15/03/2023

Materials test

I. Sieve analysis according 10 ASTM D-422,

2. Material finer than sieve No. 200 according ASTM D-1140.
3. Liquid limits and plasticity index of soil according to D-4318.
4. Proctor Test according to D-1557

5. CBR according 10 ASTM D-1883

6. Los Anglos according to ASTM C-131.

Note: The sample was brought by the client 1o our laboratory and the laboratory is not
responsible for the way it is taken

I

3 EJ Maslek EJ Afdal Street Juadlr ol 5 7

Zamalek, Caira. pali ey

Tel& Fas © 27367281 - 2726009 LLLA LR E ST S TR LI (T
ey www.cel-egy pl.com

CamScanner 2 Wz is gl
CamScanner 2 LWisd d>suaall
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- Company Name : Constrade Construction Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Prepared Subgrade
Location 1 SL(4714000)
Delivery Date  : 15032021
Reporting Date  : 21/03/2023
Reporting No. 137
Sample No. 102
Job specificstion
Sheve Slee Pusving "+ (ASTM m':'"
imm}
Min, ! Man. =l
128 100 100 o |
T S S S — T
75 100 N S PNy, e
50 100 - -
375 802 50 100 -
2§ 0.1 o T »
19 e o 1 5 ]
12.5 554 - e
95 325 15 60 —
4.75 R - MU, -
2.00 8.1 0 38 |
0425 13.5 0 -
0.075 7.8 0 i2
110
100
90
80
g 0
™
E
&0
30
0
10
1]
10
oo 01 Sleve five (mm) 4 100 1000
”%m - 0 Not Comply) with specifications limits.
hadll
Signa
)
3 EI Mialek K1 Afdal Street Juad¥i dllatt 5 ¥
Zamalek, Cairo. 3 palal . Wl gh
Tel& Fax : 17067231 - 27363003 m TYPAR AP & rvrIvIr) | ol « Gpdall
www.cel-egypl.com

CamScanner - LWz d> gaaall
CamScanner -+ Wsd d> guuaall
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Consulting Englneecng Burean & | aboratories
e L T B e

Company Name : Constrade Construction Company

Project t Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Prepared Subgrade
Location : St (4714000)

Delivery Date  : 1503/2023
Reporting Date  : 21/03/2023
Reporting No,  : 37
Sample No. 102

terials fin an

by washing ASTM D-1140.

Results
Test (%)

Percentage of material finer than 7.8
Sieve Size 75 uM  (No.200)

3 EI Malek EI Afdal Street WL TS

Zamalek, Caira. Palh -

Tel.& Fax : 27367231 - 27063090 TYPIPAT . TYPIVITH o ol « Gpdddd
www.cel-egypl.com

CamScanner 4 Lizd ds gonall
CamScanner 2 LWisd d>suaall
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Company Name : Constrade Construction Company

project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Prepared Subgrade
Location : St (4714000)
Delivery Date  : 15/03/2023
Reporting Date  : 21/03/2023
Reporting No.  : 37
Sample No. 102
Results
Test
N (%)
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP
']
3 E1 Malek FI Afdal Street a1 et 3 T
Zamalek, Calro. Bpala - et
Tel& Fax : 7367231 - 27363093 m TYPARAAR o IYPIYIP) | i+ Gadeld
e www pel-egypl.com

CamScanner 4 Lizd ds gonall
CamScanner 2 LWisd d>suaall
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fcﬂpny Name : Constrade Construction Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Prepared Subgrade
Location : SL (471+000)

Delivery Date  : 15/03/2023
Reporting Date  : 21/03/2023
Reporting No,  : 37
Sample No. : 02

Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557
1.4
111
- 12
E oam
E 21
> 1
f 12 /!
21
“ 108 r'l
2.06
104
3 + 5 b 7 4 " 10
wialer gontent %
e Max dry density (gm/em’) 12.23

¢ Optimum moisture content % 16.7

31 Malek 1 Afdal Strvet I i b P

: i 1o il

Tel& P 1 27367281 - 273630%) bk NPT Forier ’a:‘“:h
rRea—— www cel-egypl.com

CamScanner 4 Lizd ds gonall
CamScanner 2 LWisd d>suaall
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Consulting Engineering Bureau & Laboratories
Al OHLESLY Jalas LOSa

Constrade Construction

Project : Electric express train,

Delivery Date : 01/05/2023

Report Date : 15/05/2023

Sample Id : Prepared subgrade sample No.2
Type : Coarse Aggregate

Source : Site

Report No. 102

RESISTANCE TO DEGRADATION

OF SMALL SIZE AGGREGATE BY ABRASION

AND IMPACT IN LOS ANGELES MACHINE
ASTM C 535

Test Results

Amount of loss by abrasion and impact (%)

Coarse Aggregate

« According to project specs ;

The amount of loss by abrasion and impact for moderate weathering:

+ Shall not exceed 40 %  (when Subjected to 500 revolutions)

- O Not Comply) with Spec. Limits

3 1 Mabek K1 Afdal Street Jmnm,ﬁ‘r
Famubek, Caire. 3000 - L
Tel& Fan : 2736728 - 2700003 AAAS LU LA L o U2 L IR { T P

www cel-egy pl.oom

CamScanner 4 Lizd s gaall
CamScanner = Wigd d> guaall
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Consulting Ernginescing Bureas A | aboratories
A hligl | D1 BT W e L i

Company Name : Constrade Construction Company

Project t Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample Prepared Subgrade
Location : St (4714000)

Delivery Date  : 15/03/2023
Reporting Date  : 21/03/2023
Reporting No.  : 37
Sample No. : 02

aibaini stress on piston (Mpa)
mm Inch
0.64 0.025 3.55
1.27 0.050 3.96
1.91 0.075 4.39
2.54 0.100 4.73
3.18 0.125 5.02
3.81 0.150 5.21
445 0.175 541
5.08 0.200 5.52
5.71 0225 5.58
6.35 0.250 5.63
CBR Result Stress (Mpa) CBR %
AL 0.1 inch (154 mm) St Vilue Sample resulty
P 6.90 473 i

ctration resistance versus penetration magnitude.
T density of 2.23 (gm /em”)

Signatux
«
3 E1 Maek EI Aldal Street r
EA J..m.mn,‘-
Teb& Fax - TTM6TIN - 27363093 TYPAPAF . TYPYIr) ...m w
Loy wiww cel-egy pl.com
l]‘ - T eepe———— A —
. o

CamScanner - Lz d> gaaall
CamScanner -+ Wsd d> guuaall
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Conswulting Engineering Rlureaw & Laboratories
"‘HA"' — BT elas _lf e

company Name : Constrade Construction Company

 project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Prepared Subgrade
Location : S8 (4714000)

Delivery Date  : 15/03/2023
Reporting Date  : 21/03/202)
Reporting No. :37
Sample No. 1 02

Pen in rve of CB
ASTM D-1883

500

.

g

Stress on Piston (MPa)
8

100 -

3 £ Malek El Afdal Street

7amalek, Caire.
Tel& Fax ; 136723 « T736309)

Jead ¥z S v

el . Wl
T TWRAPAAR o IVPIVIF |, ufl o Jpdeld
VEamry § E—

www.cel-egypl.com
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Company Name : Constrade Construction Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Sub-Ballast
Location , ST(469+920) '

Delivery Date  : 10/4/2023
Reporting Date  : 18/4/2023

Reporting No.  : 45
Sample No. 101
Dear Gentleman,

Attached here with the Sub-Ballast delivered on 10/4/2023

Materials test

1. Sieve analysis according to ASTM D-422.

2. Material finer than sieve No, 200 according ASTM D-1140.

3. Liquid limits and plasticity index of soil according to ASTM D-4318,
4. Proctor test according to ASTM D-1557.

5. Specific Gravity & Absorption according to ASTM C-127 & D 6473.
6. CBR according to ASTM D-1883

7. Los Anglos according to ASTM C-131.

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken

31 Mok EI Afdal Street Jeabyr ot S 7

Zamalek, Cairs. B U - S

Tel& Fax - 2726723) . 17363001 IYPIPSAT . TYPAVIY (LS50 ¢ Jpdli
wwiw. ool o) Pl coun

CamScanner - LWz d> gaaall
CamScanner -+ Wsd d> guuaall
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- company Name : Constrade Construction Company

 project ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Sub-Ballast
Location v iST(4694920) x

Delivery Date @ 10/4/2023
Reporting Date  : 18/4/2023
Reporting No, 1 45
Sample No. 101

ts of sieve analysis a i ’

Jub specification Hmits
1 ad Psieg% L (ASTMDI) |
(mm) _ Min. Mav,
100 100 L
‘5’3’ 100 100 00
13 91.5 90 00
25 84,5 55 -
19 743 40 75
125 63.4 - -
95 4.7 26 50
475 28.6 15 15
2.00 19 9 I -
0,425 14.1 3 16
0.0735 49 0 7

-

]

R Rl il alte P ISP N)

|
|
.'
|
|
|

i

Pl Lo Gpiidlu

b ] - o
D14 I B

of e
T B
-

Jaadlr i s r
Tel& Fux : 2TM6T23] . 27300003 TYPIPAr . IYPIYTP) . a0 . GpdiD
www.cel-egypl.com

CamScanner - Lizd s geuaall
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company Name : Constrade Construction Company

project ¢ Electric Express Train, from Al Ain Sekhna to Marsa Matrouh
Type of sample  : Sub-Ballast

Location s 1ST(4694920)

Delivery Date & 10/4/2023

Reporting Date @ 18/4/2023

Reporting No.  : 45

Sample No. 101

Materials finer than 75 ym (n0.200) sieve
by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 49
Sieve Size 75 pM  (No.200) :
)
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company Name : Constrade Construction Company

pProject ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample & Sub-Ballast
Location ST(4691920)

Delivery Date  : 10/4/2023
Reporting Date  : 184/2023
Reporting No.  : 4§
Sample No. : 01

Results of liquid limit and plasticity index

f soils ling to ASTM D-4318
' Results
Test (%)
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP
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company Name : Constrade Construction Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Sub-Ballast
Location :ST(4694920) :

Delivery Date  : 10/42023
Reporting Date  : 1842023
Reporting No.  : 48
Sample No. : 01

Moisture - Density relation of soil
est result (Modi

ASTM D-1557
u -
218 +
- 216 -
E 214 -
T 212+
= k4
3 28 .
£ 206 -
i. 208 +
202 -
1 -
198 — X il e
3 4 s 6 7 B 9
water cortent %
* Max dry density (zm/cm’) 1218

»  Optimum moisture content %% 1 6.2

AT A
Lo YR i S ke

LN - & .“*
:ﬂuwsﬂ;' a

Signature /\......
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company Name : Constrade Construction Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Typeof sample : Sub-Ballast
Location :ST(4694920)

Delivery Date  : 10/4/2023
Reporting Date  : 18/4/2023
Reporting No,  : 45
Sample No. : 01

Results of Specific Gravity and Absorption

of Course Agqgregate

ASTM C127 & D 6473

Test Results
Bulk Specific Gravity (OD) 2.53
Bulk Specific Gravity (SSD) 2.63
Apparent Specific Gravity. 2.75
Absorption % 3.8

Note:
¢ (OD) Refer to Oven Dry.
» (SSD) Refer to Saturated Surface Dry,
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. company Name : Constrade Construction Company

Project : Electrie Express Train, from Al Ain Sokhna to Marsa Matrouh
Typeof sample  : Sub-Ballast
Location ST(4694920)

Delivery Date  : 10/4/2023
Reporting Date  : 18/4/2023
Reporting No,  : 45
Sample No. 101

Test Results of California Bearing Ratio on Base Materials

ST
penetration stress on piston (Mpa)
mm Inch
0.64 0.025 4.36
1.27 0.050 4.87
1.91 0.075 5.40
2.54 0.100 5.90
3.18 0.125 6.42
3.81 0.150 6.93
4.45 0.175 7.44
5.08 0.200 7.95
5.71 0.225 8.46
F 6.35 0.250 8.98
CBR Result Stress (Mpa) CBR %
At 0] inch (1.54 mm) A, Vales gl sl 826
peosireien 6.90 5.90

rodry density of 218 (gm /em’)
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. Company Name : Constrade Construction Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Sub-Ballast
Location :ST(4694920)

Delivery Date @ 10/4/2023
Reporting Date @ 18/4/2023

Reporting No,  : 4§
Sample No. : 01

Load Penetration Curve of CBR Test
ASTM D-1883
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Signingr : #
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' Compression Tests At
| Atleft Side Q=95

Cubes from st (470+504) To ( 470+604) for side dnch

"rmman

Tent

 Organisation  Name
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The Resulis OF Crushing Cubes Afler The Age OF 7 Days f"l-pt‘&‘,—

Volume (F ol ube  jeml) s
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ST 47043504 Yo 4704804

15 cm * 5em *Tem

General Authortty For Roads Brdges BLand Tranupon

Clectric Express Train ( Track Algunment )

Date of Tew ¢

Vi11n02)
Conting Date : wiae | Q=24 MOMouJ ﬁAC’,L
The Results Of Crushing Cubes After The Age Of 7 Days
 Velume Of sCube  fem)) 2178
t‘:r Srurture Coment Content | W™ | Dewsity | Streages Novem Average{ ig/ eml )
S ] romd s Lgtm?
] Loty Side Drine ™ P () m
2 ST 179584 T d70edd 380 b/ omd ) T X ) L1 b2 ] M
| 1% kgt eml) ™IS . Ale 1% ihg/eml)
comment :-
Lab . (ngineer o8
|og ' Muhamed sammy Lrg/ Ahemed Bsk
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Casting Date : 0112023 < =24 Mahm Y, ﬁd&{—
The Results OF Crushing Cubes Afier The Age O 7 Days
Volwme (0 ol whe  jem)) A
: N
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€1 Daba CONSTRADE SGAC
tssued by . . "
: mm 18:12-2023
: g ——————
Reterence
— Name Sign mlw ) B L
i ?y' Qg ? ?4‘__
i __ NB: Package 1 Only (Package 2 via Acones) )

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

| Description of Test Compression Tests At Cubes from st (470+504) To | 470+604) for side ditch
i Atleft Side Q=95

Location of Test Talaat Mustafa lab

ltem | Specification | Test Result Attachment | Remarks

i EET SPECS Fou At 28 Days Talaat Mustafa Report | Pass 349

!2 l Pass 272

'3 | Pass 436

|4

|'§

e P | it Al 3
R A il e ¥

Organssation | Name D mm;: —= Date TRAWCR
Contractor ENG/ AHMED ASHRAF | - 'L.‘-#r_'u/’\ \E-12-22 ,4
aw/ac ENG / MAHMOUD ADEL M@JG/L ®-(2-27 A
 Gang ° ENG / MOSTAFA NEGM ( A \q-n-g N

he Ve | ENG / MOHAMED MANER . “wi
L"‘""""mmﬂﬂﬁ . %m%&an

Pl TW Test_Resom_Ferm_Sev 0710 101

==

Fage 1901
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5 em * Them *Hem

Gerveval Authority For Roads Bradges Aland Trampon

Uhectrc Eapress Tram | Track Alguament )

Date of Tewt VIen)
Cnting Dute : e | - 27 Mabmﬂ“d _ﬂ L'a{
The Results OF Crushing Cubes After The Age Of 28 Days
Volume (4 al'wbe  femd) s
Oile N—— Crmenl ( ontrsl Wi Averngr by wmly
e Siresa ]
1 L Sede Dnch TRNG
2 ST 0™ «5d Ve 470 = i D kg emd ) ™o A
3 M g ioml) ™I i kg femd )
comment ;-
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(BN, RV
Fog Vohamed samy Ing/ Abvwed Rt

CamScannes 4 Ligs i saall
CamScanner = Wigd d> guaall




GM ELSAMIL Peady Ma

ST 470 +504 1o AM0 » 04

5 om * V5om *1hem

(General Authority [or Roads Bradges Aland Tranapon

Flectrac Eapress Tran  ( Track Abguernent |

w2200

The Results OF Crushing Cubes Afler The Age Of 25 Days

18112023 Q.-;'«)q Mahﬂ')ﬂ“d néd

A wipme OFf ol whe  tcmdi s
o Cement Contenl Aversge | kg ' emd )
- Strew
i Laft Sedde s
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ST :470 «%04 To 470 « 604

15 0m * them *1%em

General Authority For Roads Bridges &lLand Tramport

Electric Lapress Train | Track Aligunment )

|

Date of Test 1 1112023

Conting Dute : wian | &34 Mﬂhﬂ“ui QAWL

The Resulis Of Crushing Cubes After The Age OF 28

Votwme (M aCube  fem)) s
c:- Strwrturs Cement C W right
S [}
1 Lt Sade Disch i
1 ST: 4™ o804 To 470+ 6M 350 (kg /emd ) Kios
3 1% (ug/eml) LR
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(ComtractorCompany |

© Dabe CoNSTRADE
——dty Eng/ Ahmed H? . ' p. | mazien
Coacier | 1%/ 3] N
Comtractor
Relerence —

N * b | e n;n- n

NE: P 1 2 via Aconer)
mmmmnﬂn%mm
Description of Test Compression Tests At Cubes from st (4704912 ) To ( 471+000) for Slope
Protection At left Side Q=56
Location of Test Tataat Mustafa ab
hem | Specification Test Requirement | Test Result Attachment  Remarks
1 EET SPECS Feu AL 7Days Talaat Mustafa Report | Pass 373
2 Pass 331
3 Pass 305
rl Pass 178
5
. seac YUV )] MloUg Comments
Pouring and
SGAC To?
‘“::::":‘
‘.::":‘q"""
APPROVAL STATUS

| Organisation | Mame Sign Date AAWCAH
Contractor ENG/ AMMED ASHRAF | ~_  ~ = | 23--0] A
awac NG /mamouo a0eL (V) N CA-. |23 A
GARs * ENG / MOSTAS A NEGM | -~ ™M | A
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Constrade
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Te 4T « 000

W om * Wem *tom

Aythority For Roady Brdges Bland Tramipont

ltmupul‘l'm- { Track Algunment )
Doase of Tew : 11202
Canomg Dase - 1212202 Q-ﬂﬁ
The Resuits Of Crushing Cubes After The Age Of 7 Days
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The Results Of Crushing Cubes After The Age OFf 7 Duays
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General Authority For Roads Brxdges Aland Trampon
Electric Eapress Tram  ( Track Abgunment )
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The Results Of Crushing Cubes After The Age Of 7 Days
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NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test mtmumh-uﬂm:nlmﬂhm
Protection At left Side  QeS6

Location of Test Talaat Mustafa b
Rem | Specification Test Requirement | Test Result Attachment Remarky
1 EET SPECS Feu At 28Days
2
3
4
s

APPROVAL STATUS

| Organisation | Name sign . Date AAWC-R
Contractor NG/ AMEDASIANF | e P IS | A
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The Results Of Crushing Cubes Afier The Age O 28 Days
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The Results Of Crushing Cubes After The Age OF 18 Days
N plumy O oCube  qomdy s
Cobe Coment Comtent W~ : S Aowrnge | by fomlp
1 L i g, P S Ble0 41 I
] ST 0%eMI T 01 o0 | Meqigiemd) | 0237 1 "i »
] 1% g emd )
comment -

Ll [ngreer

lag Mobamed wamsy

CamScannes + Ligs i goaall
CamScanner = Wigd d> guaall




Rirsaniria Cometrgrtion (omesny' 4
(Totaat Mustats |
h-dh—-u---'_
] Alumatn Project Labar srory
NEGM ELSAMIL Ready Mis :
ST 470492 1o 47« 000 i
THom® Nem *them
Imml,'ﬂ“muﬂllm ‘_I
l‘Uﬂ‘hFlﬂ\‘un ( Trach Abgurement )
Dute of Tewt 18024
Castiag Date 1 16-12:200) Q.—,e
Velume Of sCube  (emd) s
t: Crmeat Contrsi
Srees
1 Lot e g P
1 ST:am+v1 Te €71+ b hgiemd)
3 2% [ kg feml)
commentl :-
L [ A
P ag ' Muhamed samy

CamScanner 4 Lisd isgaall
CamScanner = Wigd d> guaall




._ﬂ 1“4“ -

| = 272 (8| ——

uﬁumpm:mm

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Descngton of Test Compression Tests At Cubes from st (4704404 ) To | 470+504) for Side Ditch
At left Side Q=95

| yocazon of Test Talaat Mustafa ab

Them | Soechcaton [ Test Requirement | Test Result Attachment | Remarks

1 BT SEDS  Fou At 7 Days

2 ' ' i

3

4

S

| APPROVAL STATUS - = i

| Organsation | Name Sgn o Date AAWCR
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